POSSINA

Assembly Instruction

Model : PH 7617

Hardware List

No.| SHAPE DESCRIPTION Qty.
A| & |8x25mm Dowel (Wood) 32Pcs
B| <w® |M3.5x16mm Screw 76Pcs
C | wmmawg) | M4x45mm Screw 32Pcs
D @@ Hinges 2/8 Pump 2Pcs
E m Round Taper Leg 150mm 4Pcs
% .| Coffee Table Lift
F o525 Left Right (Fu zhuo) 2Sets
G| O ‘ Sticker 14Pcs
Part List
No. Descriptions Qty.
1 Side Left Panel 600x220x15 | 1PC
2 Side Right Panel 600x220x15 | 1PC
3 Side Center Panel 600x220x15 | 1PC
4 Front Panel 1171x220x15 | 1PC
5 Back Panel 1171x220x15 | 1PC
6 Bottom Panel 1175x660x15 | 1PC
7 Top Panel Left 690x400x15 | 1PC
8 | Top Back Panel Right | 800x400x15 | 1PC
9 | Top Front Panel Right | 800x285x15 | 1PC
10 Center Panel 763x220x15 | 1PC

Part List




Assembly Instruction

8x25mm Dowel (Wood)

32Pcs

Step 2

C

M4x45mm Screw

2Pcs

Sticker

2Pcs

) | \4x45mm Screw

2Pcs

M4x45mm Screw

6Pcs

Sticker

6Pcs




Assembly Instruction

Step 5

C| wwmwg | \4x45mm Screw

6Pcs

> | Sticker

6Pcs

Step 6

M3.5x16mm Screw

16Pcs

Round Taper Leg 150mm

4Pcs

Step 7

) | \4x45mm Screw

16Pcs

Step 8

(@

M3.5x16mm Screw

12Pcs

Hinges 2/8 Pump

2Pcs




Assembly Instruction

Step 9

<@ | M3.5x16mm Screw

16Pcs

=< | Coffee Table Lift
=

Left Right (Fu Zhuo)

2Sets

Step 10

B

<)

M3.5x16mm Screw

32Pcs




